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Product Licence
Number

Company
Name

Product
Name

Active Indications Date of
Authorisation

00427/0118 Rosemont Pharmaceuticals
Limited

Trifluoperazine Hydrochloride
Oral Solution 5mg/5ml

Trifluoperazine (as HQ) 5mg/5ml

00790/0123

01932/0032

01932/0034

Clonmel Healthcare Limited

Seven Seas Limited

Seven Seas Limited

Tramadol Hydrochloride
Capsules 50mg

Mil-Par

Paracetamol Tablets

Tramadol Hydrochloride SO.OOOmg

'Magnesium Hydroxide Mixture
3.750ml
Paraffin Liquid 1.250ml

Paracetamol SOO.OOOmg

02848/0205 Antigen International Ltd Atracurium Besylate lOmg/ml
Injection

Atracurium Besylate lO.OOOmg

03105/0066

03243/0332

03524/0027

Bell, Sons & Co (Druggists)
Limited

Munro Wholesale Medical
Supplies Limited

Organon Teknika Limited

Glycerin, Blackcurrant and
Honey

Imdur Tablets 60mg

OncoTICE

Citric Acid Anhydrous 45.700mg
Glycerin JSOgm

Isosorbide Mononitrate 60.000mg

BCG Tice Strain 12 .SOOmg

5. In diagnostic procedures such
as radiology and duodenal
intubation. Speeds up passage
of a barium meal by decrease of
gastric emptying time, dilation
of duodenal bulb and co-
ordination of peristalsis.

6. In young adults and children, it
must be restricted to the
following uses - severe,
intractable vomiting, of which
the cause is known. - vomiting
caused by radiotherapy and/or
intolerance to cytotoxic agents.
- aid to gastro-intestinal
intubation. - pre-medication
prior to surgical procedures.

Prescription Only Medicine 1st July 1998
Low Dosage: As an adjunct in the
short term management of anxiety
states, depressive symptoms
secondary to anxiety, and
agitation. Also indicated in the
symptomatic treatment of nausea
and vomiting.
High Dosage: For the treatment of
symptoms and prevention of
relapse in schizophrenia and in
other psychoses, especially of the
paranoid type, but not in
depressive psychoses. May also be
used as an adjunct in the short
term management of severe
psychomotor agitation and of
dangerously impulsive behaviour,
for example, mental subnormality.

Prescription Only Medicine 7th Jury 1998
Management (treatment and preven-
tion) of moderate to severe pain.

Pharmacy Medicine 30th April 1998
For the temporary relief of
constipation.

General Sales List 24th June 1998
Prescription Only Medicine
Pharmacy Medicine
For the treatment of most painful
and febrile conditions, for
example, headache including
migraine, toothache, neuralgia,
cold and influenza, sore throat,
rheumatic pain and
dysmenorrhoea.

Prescription Only Medicine 1st Jury 1998
As an adjunct to general anaesthesia,
to relax the skeletal muscles
during a wide range of surgical
procedures and to facilitate
controlled ventilation of the lungs
- for administration by continuous
infusion to maintain
neuromuscular blockade during
prolonged surgical procedures - to
facilitate endotracheal intubation
where subsequent maintenance of
neuromuscular relaxation is
required - to maintain muscular
relaxation during Caesarean
section.

General Sales List 22nd Jury 1998
For the symptomatic relief of tickhy
coughs and sore throats.

Prescription Only Medicine 26th June 1998
Prophylactic treatment of angina
pectoris.

Prescription Only Medicine 28th April 1998
For treatment of primary or
concurrent carcinoma-in-situ of
the urinary bladder and for the
prevention of recurrence of high
grade and/or relapsing superficial
papillary transitional cell
carcinoma of the urinary bladder
(Stage Ta or Tl) after
transurethral resection.


